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9844 Luna                                      w/r 9844 9840 Oatmeal                                 w/r 9840 9849 Flaxen                                   w/r 9849

9850 Meadow                                 w/r 9850

9842 Jet                                         w/r 9842 9843 Taupe                                     w/r 9843 9848 Burnt Orange                        w/r 9848

9852 Steel Blue                               w/r 9852 9851 Teal                                          w/r 9851 9847 Plum                                      w/r 9847

9854 Midnight                                 w/r 9854 9853 Woodland                                w/r 9853 9846 Mulberry                               w/r 9846
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° Refer to BRE Global ratings on www.greenbooklive.com

9845 Storm                                    w/r 9845 9841 Moleskin                                  w/r 9841

The closest perceived NCS - Natural Colour System references are quoted for your convenience. For more information see www.ncscolour.com
Light Reflectance Values (LRV) - all colours are tested in accordance with BS8300:2009. 

The Rvalues shown denote a ramp test result, which is an ex-factory measure of slip resistance.      



9858 Light Grey Concrete w/r 9858

9856 Cool Concrete w/r 9856

9860 Light Industrial Concrete w/r 9860

9861 Copper Ornamental w/r 9861

w/r = weld rod
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The closest perceived NCS - Natural Colour System references are quoted for your convenience. For more information see www.ncscolour.com
Light Reflectance Values (LRV) - all colours are tested in accordance with BS8300:2009. 
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° Refer to BRE Global ratings on www.greenbooklive.com

9855 Warm Concrete w/r 9855

9857 Dark Grey Concrete w/r 9857

9859 Dark Industrial Concrete w/r 9859

9862 Onyx Ornamental w/r 9862

The Rvalues shown denote a ramp test result, which is an ex-factory measure of slip resistance.      
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The closest perceived NCS - Natural Colour System references are quoted for your convenience. For more information see www.ncscolour.com
Light Reflectance Values (LRV) - all colours are tested in accordance with BS8300:2009. 

The Rvalues shown denote a ramp test result, which is an ex-factory measure of slip resistance.      


